Fire & Smoke Testing Summary — SGS U.S. Testing Company Inc.

Testing Company:

SGS U.S. Testing Company Inc.
5555 Telegraph Road

Los Angeles, CA 90040

Tel: 213-838-1600

Fax: 213-722-8251

Report Information
Client: The Texston Company, 8011 Webb Avenue, North Hollywood, CA 91605

Report Numbers and Dates:

-114597-1 - Veneciano Slaked Lime Plaster — Date: 9/22/1998
-114597-2 - Marmorino/ Antico Slaked Lime Plaster - Date: 9/22/1998
- 114597-3 - Terra Limestone Cement Plaster - Date: 9/22/1998

Test Objective

To evaluate flame spread classification and smoke density development of three plaster
finishes produced by The Texston Company, using ASTM E84-97a standards—comparable
to UL 723, ANSI/NFPA No. 255, and UBC No. 8-1.

Test Methodology

- Standard Used: ASTM E84-97a — "Standard Method of Test for Surface Burning
Characteristics of Building Materials"

- Substrate: %4” inorganic reinforced cement board

- Sample Size: Three panels per product, each 24" wide x 96" long

- Conditioning: Samples stabilized at 73.4°F + 5°F and 50% * 5% RH

- Test Duration: 10 minutes

- Supervision: Application and testing witnessed by laboratory personnel

Samples Tested and Results

Report No. Product Flame Spread Smoke Density  Classification
114597-1 Veneciano 0 0 NFPA Class A /
Slaked Lime UBC Class [

Plaster



114597-2 Marmorino/Antico 0 0 NFPA Class A /

Slaked Lime UBC Class I
Plaster

114597-3 Terra Limestone 0 5 NFPA Class A /
Cement Plaster UBC Class I

) NFPA Class A applies to flame spread 0-25, indicating excellent fire resistance.

Detailed Findings

- Ignition: None of the samples ignited.

- Flame Front Advance: O feet for all three products.

- Maximum Spread: Not applicable (no ignition observed).
- Time Duration: 10 minutes for each test.

Smoke Density Graph (for Terra Plaster only)
- Found on page 10, compares Terra to Red Oak.
- Terra maintained minimal smoke development throughout the 10-minute period.

Code Compliance

All tested plasters meet the highest fire classification standards:
- NFPA 101, Life Safety Code (1994 Edition)

- UBC 1994, Chapter 8, Interior Finishes, Sections 801-807

Authorized Personnel

- Testing Authorized by: Nurit Regev

- Prepared by: Greg Banasky, Test Technician

- Signed by: Michael S. Elliott, Manager, Fire Tech Dept., SGS



Original Testing Report — SGS US Testing Report (9/22/1998)

REPORT OF TEST
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5655 Telegraph Road REPORT NUMBER: 114597-1
Leos Angeles, CA 9C040 DATE. /22198
Tel: 213 838-1600 PAGE: 1 OF 3

Fax: 213 722-8251

CLIENT: THE TEXSTON COMPANY
8011 Wetb Avenue
North Hollywood, Ca 91605

SUBJECT: FLAME SPREAD CLASSIFICATION AND SMOKE DENSITY
DEVELOPED
REFERENCES: 1. Our confirmation to the Client dated September 21, 1698.

2. Test sample received on September 16, 1998,
3. Testing conducted on Septeraber 22, 1998.
4. Testing authorized by Nurit Regev.

SAMPLE ID: The Client submitted and identiiied the sample material as:

Veneciano Venetian Plaster

TEST

PROCEDURE: Perform standard flame spread and smoke density developed classification
tests on the sample supplied by the Client in accordance with ASTM
Designation E84-87a, "Standzrd Method of Test for Surface Burning
Characteristics of Building Materials". The foregoing test procedure is
comparable to UL 723, ANSI/N=PA No. 255, and UBC No. 8-1.

PREPARED BY: SIGNED FOR CPMPANY BYE

L~ 7 -
A5 g i, pE77 /s
Greg Banasky ichael S. Elfott ~
Test Technician Manager/Fire Tech. Dept.

NMember of the G Grovp
AHALYMCAL SERVICES - PERFORMANCE TESTING + STANDARDS EVALUATION » CEATIFICATION SERVICES
503 US. TESTING COMPANY INC. REPOATB ARE FOR THE EXCLUSIVE USE OF THE GLIENT TL! WHOM THEY ARE AUDRESSEC. ANVONE AELYING ON SUCH REPORTS SHOULD UNDER
STAND ALL OF THE DETALS OF THE ENGAGEMENT. AEPORTS REFLECT RESULTS OHLY OF THE STANCARDS OA PROCEOURES IDENTIFED TD ThE TESTS CONDUGTED AND ARE UMITED
TC THE SAMPLEG TETED. TEGT AEEULTS MAY KOT BE INDICATIVE OF TG QUALTES OF T LOT FAOM WHICH THE SauBLE WAS TAKEN SGS U.S, TESTING COMPANY ING, HAS NOT
CCHDUCTED ANY QUALITY CONTROL PROGRAM FOR THE CLIENT. NEITHER TrEt NAWE. SEALS, MARS NOR INSICMIA OF SGS V8. TESTING COMPANY INC. MAY BE USED N ANY ACVEF-
TISING OR PROMCTICNAL VATERIALS ¢ THOUT ™HE PRIOR WRITTEN AFFROVAL OF SGS LS T15TING COMPANY INC. THIS SEPCRT SHALL NOT BE REPRODUCED EXCEFT IN SULL WITH:
OUT THE WHITTEN FERM-SIION OF THe 303 U.S. TESTING COMPANT 14C SAmPLES NOT DESTTIOYED IN TEBTING ARE DISAOBED OF AFTER 20 CAYE.
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PREPARATION AND
CONDITIONING:

SUMMARY OF
ASTM E84 RESULTS:

REPORT OF TEST

BUILDING CODES CITED:
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REPORT NUMBER: 114597-1
DATE: 9/22/98
PAGE: 20F 3

CLIENT: THE TEXSTON COMPANY

The plaster was trowel appliea to three pieces, 24" wide by 86" long,
of 1/4" inorganic reinforced cement board . The application was
witnessad by Laboratery personnei.

Prior to testing, the samoles wers placed in the conditioning room
(maintained at 7.4 £ 5°F and a relative humidity of 50 + 5%} and
allewed to reach moisture equilibrium.

Because of the possible variations in reproducibility, the results are
adjusted to the nearest figure divisibie by 5.

SAMPLE FLAME SMOKE
IDENTIFICATION SPREAD DENSITY
Veneciano

Venetian Plaster 0 0

In order to obtain the Fla ne Spread Classification, the above results
should be compared 1o the following table:

NFPA CLASS L3C CLASS ELAME SPREAD
A | 0 through 25
B Il 26 through 75
¢ i 78 through 200

1. National Fire Pratection Assaciation, ANSI/NFPA No.
101, "Life Safety Code", 1994 Edition

2. Uniform Building Code, 1684 Edition, Chapter 8, Interior
Sinishes, Sectios 801-807.
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REPORT NUMBER: 114597-1
DATE: 9/22/98
PAGE: 30F 3

CLIENT: THE TEXSTON COMPANY

CLIENT: The Texston Company . DATE: 9/23/98
SAMPLE: Veneciang Venetian Plaster. -

SUBSTRATE: 1/4" jrorganic reinforced cementboard

IGNITION: Did Not Icpite
FLAME FRONT: { feret maximum

TIME TO MAXIMUM SPREAD: N/A

TEST DURATION:_ 10 minutes

CALCULATION: N/a

N/A = Not Applicable.

FLAME SPREAD: 0
SMOKE DENSITY: 0

Sample surfaze ignition was not ebserved during the ten minute
test period.

A E Ty

End of Report
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5555 Telegraph Road REPORT NUMBER: 1145¢7-2
Los Angeles, CA 90040 DATE.: 9/22/98
Tel: 213 838-1600 PAGE: 1 OF 3
Fax: 213 722-8251
CLIENT: THE TEXSTON COMPANY
8011 Webb Avenue
North Hollywood, Ca 91805
SUBJECT: FLAME SPREAD CLASSIFICATION AND SMOKE DENSITY
DEVELOPED
REFERENCES: 1. Qur confirmation to the Client dated September 21, 1998,

2. Test sample received on September 16, 1998.
3, Testing conducted on Sepiember 22, 1898.
4. Testing authorized by Nurit Regev.
SAMPLE iD: The Client submitted and ident fied the sample material as:

Marmorino Venstian Plaster -

REPORT OF TEST

TEST
PROCEDURE: Perform standard flame spread and smoke density developed classification
tests on the sample supplied by the Client in accordance with ASTM
Designation EB4-07a, "Standard Method of Test for Surface Buming
Characteristics of Building Materials”. The foregoing test procedure is
comparable to UL 723, ANSI/NFPA No. 255, and UBC Na. 8-1.
PREPARED BY: SIGNED FOR COMPANY BY
re 77
Greg Banasky ael S Elliott
Test Technician Manager/Fire Tech. Dept.
Member of ihe SGS Group
ANALYTICAL SEAVICES + PERFORMANCE TESTING - STANOANDS GVALLUATION - CEHTIFICATION SERVICES
303 U3 TESTING COMPANY INC. 9EPCATS AHE FoR THE EXCLUSIVE LUSE OF THE CLIENT "0 WHCM THEY ARE ADDRESSED. ANYONE IB.YIIG ON SUCH REPORTE SHOULD JNDEF-
STAND AL OF THE DETAILS DF THE ENGAGEMENT. REPORTS REFLECT RESULTS ONLY OF T+E STANDARDE O PROCEDURES IOENTYIED TO THE TESTS CONDUCTED AND ARE LIMITED
TO THE SAMPLEE TESTED. TEST ARSULTS MAY NOT BE lm CATIVE CF THE QUAL TIES OF THE LOT FADM WHICH THE SAMFLE WA TAREN. 30! U.9. TEBTING COMPARY INC. HAG KOT

CONDUCTED ANY QL'AI.IT'! CONTROL PROCAAM FOR THE CLIENT. NEITHER THE HAME, SEAL §, MARXS NOR INSIGNIA OF 5GS U S TESTING SOMPANY INC. MAT 3E USEC N ANY ADVER-
TEING CR Pag ICNAL UATERIALS WITHOUT THE PRIOR YRITTEN APPROVAL CF SGS U.5. TESTING COMPANY INC. THS REPORT SHALL MOT BE REPRODUCED BXCEPT IN FULL WITH.
ouT The WHIH'ENPEM SSION OF THE S35 U B. TESTING CCMPANY INC SAMPLES NOT DES "RCYED IN TESTING ARE DISPOSED OF AFTER 30 DAYS.

SGS Report Page 4







Sep

REPORT OF TEST
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REPORT NUMBER: 114587-2
DATE: £/22/98
PAGE: 2 OF 3

CLIENT: THE TEXSTON COMPANY

PREPARATION AND

CONDITIONING: The plaster was trowel applied to three pieces, 24" wide by 96" long,
of 1/4" ineorganic reinforced cement board . The application was
witnessed by Laboratory personnel.

Prior to testing, the samples were placed in the conditioning room
(maintained at 73.4 ¢ 5°F and a relative humidity of 50 £ §%) and
allowed to reach moisture equilibrium.

SUMMARY OF

ASTM EB4 RESULTS: Because of the possible variations in reproducibility, the results are
adjusted to the nearesi figure divisible by 5.
SAMPLE FLAME SNIOKE
IDENTIFICATION SPREAD DENSITY
Marmorino
Venetian Plaster 0 ¢

in order to obtain the Flame Spread Classification, the abova results
should be compared to the following table:

MFPACLASS  UBCGLASS  FLAME SPREAD
| 0 through 25

It 26 through 75
Hi 78 through 200

Ow>r

BUILDING CODES CITED: 1. National Fire Protaction Assaciation, ANSI/NFPA No.
101, "Life Safety Code", 1994 Edition

2. Uniforrn Building Code, 1994 Editien, Chapter 8, interior
Finishes, Sectinns 801-807.
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REPORT NUMBER: 114597-2
DATE: 9/22/88
PAGE: 30OF 3

CLIENT: THE TEXSTON COMPANY

CLIENT: The Texston Company DATE: 9/22/98

SAMPLE: Marmorinc Venetian Plaster.

SUBSTRATE: 1/4" irorganic reinforced cement board

IGNITION: Dig_Nat iciniie_
FLAME FRONT: 0 feet maximum

TIME TO MAXIMUM SPREAD: N/A

TEST DURATION: 10 minutes

CALCULATION: N/4.

N/A = Not Applicable:.

FLAME SPREAD: 0
SMOKE DENSITY: 0

Sample surface ignilion was not cbserved during the ten minute
test period.

AR

End of Report
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@SES $GS U.S. Testing Company Inc.

5555 Teiegraph Road REPORT NUMBER: 114587-3
Los Angeles, CA 90040 DATE: 9/22/98
Tei: 213 838-1600 PAGE: 1 OF 4

Fax: 213 722-8251

CLIENT: THE TEXSTON COMPANY
8011 Webb Avenue
North Hollywood, Ca 81605

SUBJECT: FLAME SPREAD CLASSIFICATION AND SMOKE DENSITY
DEVELOPED
REFERENCES: 1. Our confirmation to the Clien: dated September 21, 1998.

2. Test sample received on September 16, 1998.
3, Testing conducted on Septernber 22, 1988.
4. Testing authorized by Nurit Fegev,
SAMPLE ID: The Client submitted and identiied the sample material as:

Tarra Venetian Plaster

REPORT OF TEST

TEST

PROCEDURE: Perform standard flame spread and smoke density develeped ciassification
tests on the sample supplied by fhe Clieni in accordance with ASTM
Designation E84-97a, "Standard Method of Test for Surface Bumning
Characteristics of Building Materials”. The foregoing test procedure is
comparable to UL 723, ANSI/NFPA No. 255, and UBC No. 8-1.

PREPARED EY

Greg Banasky r‘

Test Technician ManagerlFura ech. Dept.

Member of the 3GS Greup
SERVICED - PERFORMANCE TESTWNG - STANOARDE EVALUATION - CBATIRCATION SEAVICES

| 506 US TESTNG COMPANY INC. ﬁEmlﬂE FORA T=E EXCLUSIVE LS OF TME CLENT T ) WHOM THEY ARE ADDRESSED. ANTCNE RELYING Ok SUCH REPORTS SHUULD UNDER-
| STAND ALL OF THE DETAILS CF TE ENQACGEMENT, REFORTS AEFLECT RESULYS CWLY OF THE STAND/RDE OR PROCEDURES IDENTIRED TO THE TESTS CONDUCTED AND ARE LIMITED

TO THE SAMPLES TESTED. TEST AESULTS MAY NOT BE INCICATIVE UF THE QUAJIIES OF THI' LOT PACM WINGH MHE SAMPLE WAS TAKEN. 333 U 3, TESTING COMPANY INC. HAS NCT
! GONDUGTED ANY QUALITY CONTROI, PROGRAM FCR THE CLIENT. NEITHER THE HIHL SEALS MARKS NOR INSIGNIA OF SGS U S. TESTING COMPANY INC. MAY BE USED IN ANY AOVER-
! MG GR PROMOTIONAL MATERIALS WITHCAIT THE PRIDR WRITTEN APPROVAL OF 3GS U 5. ESTING COMPANY INC. THIS REPQAT SHALL NOT BE REPROOUCED DCEPT N AL WITH-
; QUT THE WRITTEN PERMIGSION OF THE 6GE LS. TESTING COMPANY INC. SAMM! NOT DEST 10V ED IN TEGTING ARE DISPUSED OF AFTER 30 DAYS.
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REPORT NUMBER: 114597-3
DATE: 9/22/98
PAGE: 20F 4

CLIENT: THE TEXSTON COMPANY

PREPARATION AND

CONDITIONING: The plaster was trowel zpplied ta three pieces, 24" wide by 96" long,
of 1/4" inorganic reinforced cement board . The application was
witnessed by Laboratory personnel.

Prior to testing, the sariples were placed in the conditioning room
{maintained at 73.4 + 5°F and a relative humidity of 50 + 5%) and
allowed to reach moisture equilibrium.

SUMMARY OF

ASTM E84 RESULTS: Because of the possible variations in reproducibility, the results are
adjusled to the nearest figure divisible by 5.
SAMPLE FLAME SMOKE
IDENTIFICATION SPREAD DENSITY
Tara
Venetian Plaster c 5

In order to obtain the Flame Spread Classification, the above results
should be compared t< the foilowing table:

REPORT OF TEST

NEPA CLASS |JBC CLASS ELAME SPREAD
A | 0 through 25
B il 26 through 75
c i 76 through 200

BUILDING CODES CITED: 1. National Fire Frotection Association, ANSYNFPA Ne.
101, "Life Safe:y Code” 1984 Edition

2. Uniform Building Code, 1994 Edition, Chapter 8. Interior
Finishes. Sectians 807-807.
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E 84 TEST DATA SHEET:

FLAME SPREAD:

SUMMARY:

REPORT OF TEST

OBSERVATIONS:
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REPORT NUMBER: 114597-3

CLIENT: THE TEXSTON COMPANY

DATE. 9/22/98
PAGE: 3 OF 4
CLIENT: The Texstor Company DATE: 9/22/98

SAMPLE: Terra Venciian Plaster g .

SUBSTRATE:_1/4" inxganic reinforced cement board

IGNITION: Did Not laaite
FLAME FRONT: D fest maximum

TIME TO MAXIMUM SPREAD: N/A

TEST DURATION: 1{) minutes

CALCULATION: N/A

NJ/A = Not Applicable.

FLAME SPREAD: 0

SMOKE DENSITY: 5

Sample surface ignition was not observed during tha ten minute
test period.
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REPORT NUMBER: 114597-3
DATE: 9/22/98
PAGE: 4 OF 4

CLIENT: THE TEXSTON COMPANY

SMOKE DENSITY

TERRA PLASTER
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End of Report
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